
Neumeier GmbH

NH25 WHEEL LOADER
 SPARE PARTS BOOK



11 

11 0 

generol ossembly drowing 

 

 1



NO. PART NO 45 ft NAME QUAN Tl TY REMARK 

1 WL25-010000 I1t:"U.i arm ossembly 1 

2 WL2S-020000 front chassis assembly 1 

3 WL25-06 0000 t~!OUt~ mudguord ossembly 1 

4 WL25-030000 ~rn,tt transm ission ossembly 2 

5 WL25-080000 ti1Ud1U~.ffe'. control system ossem 1 

6 WL25-070000 ~JUdft system 1 

7 WL25-050000 frame assembly 1 

8 WL25-040000 power system 1 

9 WL25-100000 18-sofety roof drivet 1 

10 WL25-090000 tl,~.m el ectric system 1 

11 WL25-130000 14 bucket 1 

 

 2



ossembly arm I if t in g 

 

 3



NO. PART NO, :iH~ NAME QUANTITY RE MARK 

1 WL25-014000 1VUttit lever solder 1 

2 WL25-010002 Hili bush ![ 1 

3 WL25-01 0007 {liVJ pivot pin VI 1 

4 GB/TB94 2-1986 tb~t~l40 retainer ring 40 2 

5 WL25-010005 H wosher 2 

6 WL25-010003 ittm bushll 2 

7 GB/T1152-2000 itlr{f'M 1 OX1 oil cup 8 

8 WL25-011000 in:1mt1t lifting orrn solder 1 

g WL25-0101 00 1 fMrffi4UMt%1t pivot pin 1 

10 WL25-010400 t~IV lt~it pivot pin IV solder 1 

11 GB /T97- 2000 H10 wosher 10 6 

12 GB/T93-1987 H10 wosher 10 5 

1J GB/15781-2000 ~iifiM10X20 bolt 1 OX20 4 

14 WL25-013000 tHHt·H drawbor 1 

15 WL25-010001 itt I bush I 2 

16 WL25-010300 $.llmrrtit pivot III solder 1 

17 GB /T6170- 2000 ~!{MB nut M8 4 

18 GB/T93-1987 Hs washer 8 5 

19 GB /T97- 2000 Hs washer 8 9 

20 WL25-010010 IHtifi limit plo!e 2 

21 GB /T5 781- 2000 5*1i'M8x25 bolt M8X25 5 
22 WL25-010008 HVII pivot pin ~! 2 

23 GB /T5 781- 2000 5*1i'M1 OxBD bolt M10X80 5 

24 WL:35-010008 iHfirit~ pivot pin 1 

25 WL:35-010006 Ifj:ßJj{~ij Front Operating Arm Pin Shoft 4 
 

 4



NO. PART NO $ {f NAME OU AN Tl TY REMARK 

26 WL25-010009 4tlN bushN 2 

27 WUS-014000 tftil!_ff1H4 insert frame 1 

28 GB /T6170-1986 ;-e-M10 nut M10 4 

 

 5



J:/ ,34 

~31 
~28 

~~; 
2 S'/37 

31~ r::38 

18 

~11 

~~~ 
~42 

front chossis ossembly 

 

 6



NO. PART NO. $ it NAME QUANTITY REMARK 

1 GB /TS 781-2000 tlttM1 OX20 bolt M1 OX20 3 

2 GB/T93-1987 ii 10 wosher 10 9 

J GB /T9 7- 2000 H10 wosher 10 3 

4 WL25-010600 iffl-H1~in4'ilrlrH4 pivol pin solder 1 

5 GB/11152-2000 itHFM10X1 oil cup 1 

6 WL25-010100 I frn: fp{~-tdrfft14 pivot 1 

7 WL25-020006 Ht bush 2 

8 WL25-010500 k1:l itH1J§-tUii1t14 Reor Pin 2 

9 WL25-060001 {i'Jt!GK right mudguord 1 

10 GB /TS 781-2000 tUtM8X25 bolt M8X25 2 

11 GB/T93-1987 HB wosher B 21 

12 GB /T9 7- 2000 HB wosher B 16 

13 GB /T6170-2000 tlßtM8 n u t MB 15 

14 GB /TS 781-2000 l1rM 8X30 bolt M8X30 4 

15 WL25-060002 }J~!!;\fi. intensify plote 2 

16 WL25-060003 :H~l brocket plote 2 

17 WL25-022000 tit,ft14 front chossis frome solder 1 

18 GB /TS 781-2000 t,UtM8X20 bolt M8X20 3 

19 WSS0-103307 11)11/\ bu gle 1 

20 GB /TS 781-2000 l1iMSX40 bolt M8X40 4 

21 WL25-060100 {i';JHft14 brocket 1 

22 GB /TS 783-2000 ~tfr:' M16X70 bolt M16X70 4 

23 GB/197-2000 H16 wosher 16 4 

 

 7



NO. PART NO :Ut NAME QUANTITY REMARK 

24 GB/T9J-1987 H16 wosher 16 4 

25 GB/16170-2000 HM16 nul M16 4 

26 WL25-02J002 lHP! gu or d lid 2 
27 GB/T894 2-86 t~ooso retain er ring 50 2 
28 WL25-020007 H wosher 3 

29 GB/T893.1-86 t~l75 ring 2 
30 WL25-023003 ißl!~ wash er 2 
31 GB/T916J-2001 kHU~ GE50-D0-2RS bearin g 3 

]2 WL25-023001 block 1 

3] GB/15781-2000 tUkM10X25 bolt M1 OX25 6 

34 WL25-0200J1 Hi plug 1 

35 WL25-020001 iHUtirTwrt sheoth of shoft 1 

36 WL25-020002 plug 1 

]7 GB/T9J-1987 H20 wosher 20 1 

38 GB/T70 1-2000 lf:Jt:HiT M20X40 screw M20X40 1 

39 WL25-026001 spring 1 

40 WL25-026000 nfütit".·* tronsport securnq 1 

41 WL25-020024 HfoJir4ltii limit plote 1 

42 WL25-020004 H~i;UUro front steering hinge bolt 1 

43 WL25-060004 ii:JM~ left mudguord 1 

44 GB /TS 781- 2000(M8xJ5) ifrM8X35 bolt M8XJ5 4 

45 WL25-060200 1:t110H"-1t left brocket 1 

 

 8



""D. 27 

~~4 
X~2B 

back cho . ss1s ossembly 

-~ 22 21 
2] 

 

 9



NO. PART NO. ~ ~f NAME QUANTITY REMARK 

1 GB /T5 783-2000 tU:tM8X35 bolt M8X35 2 

2 GB/197-2000 H8 wosher 8 25 

3 WL25-020005 t#K1m1~ the plote use to press cell 1 

4 GB/193-1987 H8 wosher 8 g 

5 GB/T6170-2000 HM8 nut MS 4 

6 GB /TS 783-2000 ij!tiM8X25 bolt M8X25 8 

7 WL25-020500 ~fiH1t silent block 4 

8 GB/T6170-2000 liitM8 nut MS 8 

9 GB /T5 781 - 2000 l*M8X20 bolt M8X20 2 

10 WL25-020100 oil line bearer 1 

11 GB /T5 780-2000 ;ti:M8X70 bolt M8X70 2 

12 WL25-020033 ihe plote use to press rubber hose 1 

13 WL25-020300 1iiHtt14 coble piote frome 1 

14 GB /T9 7- 2000 n10 wosher 10 2 

15 GB /T93-1987 H10 wosher 10 2 

16 GB /T5783-2000 ~1iM10X20 bolt M1 OX20 2 

17 WL25-021000 Eif-*nt14 back chossis frome solder 1 

18 WL25-020014 f[füjfa: silent block 2 

19 GB /T70 1- 2000 ~t:iiJt'.JJ!tTM8x40 screw M8X30 4 
20 GB/T1152-2000 i\Efif1V110X1 oil cup 1 

21 GB /TS25-198B 2 bolt 2 
22 GB/15287-2002 H12 washer 12 2 
23 WL25-020600 JHJH-14 back baffle solder 1 

24 GB /T70 1- 2000 l:riM12x90 bolt M12X90 2 
25 GB /T889.1- 2000 MAI-BrM12 nut M12 2 

 

 10



NO. PART NO. ~ ~,r NAME QUANTITY RE MARK 

26 WL35-020020 )~j[iffe_ the plote use Io meosure 1 

27 WL25-020008 UR eo ver 1 

28 GB /TS 7 83- 2000 ~lfäv18X12 bolt M8X12 2 

29 GB /T5783-2000 lti'M16X70 bolt M16X70 4 

30 GB /T9 7-2000 H16 washer 16 4 

31 GB/193-1987 H16 washer 16 4 

32 GB /T6170- 2000 !~ M16 nut Ml6 4 

33 WL25-020010 kt 1 

34 GB/T889. 1-2000 §t~HMS nut MS 1 

35 WL25-020009 broke lever shoft 1 

36 WL25-020400 broke lever frome 1 

37 GB /T95-2000 H20 wosher 20 1 

38 GB /T894. 1-1986 *1J~~J~~20 retoiner ring 20 1 

39 GB /1889. 1-2000 ~4Ailf(rM16 nut M8 4 

40 GB /T96- 2000 H12 wosher 12 4 

41 GB /T93-1986 H12 wosher 12 4 

42 GB /TS 783-2000 fii'M12x35 bol t Ml 2x35 4 

43 WL25-020700 i~Jtt,t14 1 

 

 11



12 

1J~ 

;;~ 
15~~ 

16 ::t 

22 

9 
~10 

~ ~32 
30 y20 

/ 

r18 
/ 

/ 

/ 
/ 

]1 

~~2] 
~~ 24 

25 18 

26 
18 ::! 
27 . 'fr, 
18 20:J 
21. i 

box ossembly 

 

 12



NO PART NO. t ir NAME OUANTITY REMARK 

1 WL25-040015 WU-25X100 network potter fule filter WU-25X100 1 

2 GB/T3452 1-1992 oH 80x3.55 o- ring 80d. 55 2 

3 WL25-027000 1t1UM iJtt1i fule tonk flonge 1 

4 GB/T97-2000 Hs wosher 8 16 

5 GB/T93-1987 Hs washer 8 14 

6 GB /TS 783-2000 ~ti'MSX25 bolt M8X25 14 

7 WL25-02BOOO ilb111{g;ga:t1t hydroulic tank flonge 1 

B WL25-070003 ;\'qJt;i!ifüL WU-100X40 oil box fitter 1 

9 GB/T822-2000 t't1UltiU1J M5X15 screw MSX15 5 

10 WL25-040016 ~&ilili{~i TBRG493 fuel level sensor TBRG493 1 

11 WSS0-020054 it!J~HiST-2018 tank cop ST-2018 1 

12 GB /T5781- 2000 ~ti'M6X25 bolt M6X25 1 

13 GB /T97- 2000 H6 wosh er 6 4 

14 WL25-040012 iUil the plol e use to support oil pump 1 

15 GB /193-1987 H6 wosh er 6 3 
16 GB /T6170- 2000 ~HM6 nut M6 1 

17 GB /T5781- 2000 PIAi'M1 OX35 bolt M1 OX35 2 

18 GB /T97- 2000 0 wosher 10 11 

19 WL25-052000 plote solder 2 

20 GB/T93-1987 H10 wosher 10 6 

21 GB /T6170- 2000 ~UM10 nut M10 4 

22 WL25-055000 /~Jf-i spring component 1 

23 GB/T889 1-2000 IHHIM10 nut M10 1 
24 GB/T9161-2001 ffrm!cl'lml5110E 1 

25 GB/T5782-2000 lt±M10x40 bolt Ml OX40 1 
 

 13



NO PART NO. t lt NAME OUANTITY REMARK 

26 GB /T5781- 2000 l#'M10X30 bolt M1 OX30 2 

27 WL25-053000 1"Jfl~}Hx the plote use to connec\ spring componenl 1 

28 GB/T68-2000 14T M4X10 screw M4X10 6 

29 WL25-070004 QUQ2-1 OX0.63 filter 1 

30 WL35-071019 ·~ ~ ,;t;d:r ;tßt V3. 0723 08 filter element 1 

31 WL35-071011 f@J)re:r±ii E-084-288 filter 1 

32 GB /T5781- 2000 lri:M1 OX25 bolt M1 DX25 2 

33 GB /T3452, 1-199 2 on 24x2 4 o-rin g 2 4X2A 1 

34 WSSD-020051 11MM~I Oil poin ter block 

35 JB/T7941 2-1995 1~1~A20 oil mork A20 1 1311 M 2 7 X 1 . 5 

36 WL25-021000 0$l~tit bock chossis frome solder 1 

37 WL25-040009 the plol e use Io support oir filter 1 

38 GB /T617D- 2000 ~HM8 nut MB 2 

39 GB /T5783- 2000 ln-M6X12 bolt M6X12 2 

40 WL25-020023 0$l;OJU pipe clomp 1 

 

 14



 

 15



NO PART NO. Jg * NAME OUANTITY REMARK 

1 WL25-025100 t 1lt)~'. ft /iH4 back cover solder 1 

2 WSS0-090019 0 0-seol 1 

3 WUS-020013 iMf lock staff 1 

4 GB/T96-2000 H12 wosher 12 2 

5 GB/T93-1987 H12 washer 12 3 

6 GB /T6170- 2000 HM12 nut M12 3 

7 WL25-025003 4MfUl the plote use to fix lock stoff 1 

8 GB/T5781-2000 ~tiM8X25 bolt M8X25 4 
g GB /T97- 2000 Hs washer 8 37 

10 GB/T93-1987 Hs wosher 8 23 

11 CB/T6170-2000 tE,f-llJ:M8 nut M8 17 

12 GB /T26 7 3-1986 ~iTM8X40 bolt M8X40 2 

13 WSS0-050008 ll4~ lock assembly 1 

14 GB /T889.1- 2000 §1~tfEJ:M8 nut M8 2 

15 WL25-025003 connecting plate 1 

16 WL25-021000 foOtrt14 back chossis frame solder 1 

17 GB/T5783-2000 t!fiM8X30 bolt M8x30 6 

18 WL25-025200 H hinge 2 

19 GB /T70 3- 2000 iJiTM8x25 bolt M8x25 4 

20 WL25-025004 connecting plote seat 2 

21 GB /T9 7-2000 H6 washer 6 11 

22 GB /T9 3-1987 H6 wosher 6 7 
23 GB /T5781-2000 ~ttM6X16 bolt M6X16 5 

24 WL25-025001 llR {il limit plate 1 
25 GB/TS19.2-1997 t'ttfI)i:;HW M6X16 screw M6X16 2 

 

 16



NO. PART NO. 4Ht NAME OUANTITY REMARK 

26 WL25-025002 rrnt the plate use to gore the lock 1 
27 GB/T5781-2000 ijfüv11 OX30 bolt M1 OX30 1 

28 GB /T9 7-2000 H10 wosher 10 8 

29 WL25-025400 distoff use to limit position 2 

30 GB /T93-1987 H10 wosher 10 5 

31 CB/T6170-2000 i,l\J'tM10 nut M10 4 

32 GB/T5781-2000 ~füv11 OX35 bolt M1 OX35 1 

33 GB/T5781-2000 llj(ftM6X20 bolt M6X20 2 

34 CB/T6170-2000 HM6 nut M6 2 

35 CB/T818-2000 fiTM6x60 1 

36 WS50-080102 iitfitJ: 1 

37 WSS0-080100 1riifl i11Hit1t pedol sloder 1 

38 WL25-024001 1itrt?i protecting plate in front 1 

39 WL25-024005 fE )t Lf 1 

40 CB/TS22-2000 t'f tH ;fJJd',HT M 6 X 1 6 screw M6X16 2 

41 WL25-024003 spring 1 

42 CB/T30891-1982 §1ffiHM6 nut M6 2 

43 CB/T70 1-2000 ~ft/fiiHtHHT M8X80 screw MBXBO 1 
44 GB/T1152-2000 )tf)1'f'M10X1 oil cup 1 
45 JB/T7274.4-1994 UtEf handle 1 

46 WL25-024400 locking seat of gun 1 
47 CB/T5781-2000 tJfüv11 2X 35 bolt M12X35 2 
48 CB/T97-2000 H12 washer 12 4 
49 WL25-024100 JW~!ff-11v1t pedol sloder 1 

50 WL25-024006 )UJflrrJ't tr olley of gun 1 
 

 17



NO. PART NO 4Ht NAME OU ANTI TY REMARK 

51 GB/T5781-2000 llt1™8X55 bolt M8X55 1 

52 WL25-024004 tHf I spring 1 

53 GB/T5781-2000 ~1™8X16 bolt M8X16 6 

54 WL25-020800 ~ fjK E PA 1 4 161 pedol 1 

55 WL25-020032 ~ltait~ joint piote 1 

 

 18



15 
16 y 

reor tronsmission ossembly 

 

 19



NO. PART NO. 1; fit NAME OUANTITY REMARK 

1 WL25-031003 u oxle tube 2 

2 GB /T70.1- 2000 r:rtH tlJJ!tTM1 OX30 screw M 1 OX30 16 

3 CB /TS94. 2-1986 $roiql1MWJ45 retoiner 45 2 

4 WL25-031002 iJHt~ wosher 2 

5 GB/T276-94 $ro1r: 6 309 beoring 2 

6 WL25-031001 UJ! axle tube assembly 2 

7 GB /T70.1- 2000 ifrj;:fel@J tti~HTM1 OX35 screw M 1 OX35 12 

8 GB /T9877.1-1988 iildt 72x55x12 soolinq 2 

9 WL25-031004 -'#-j shoft 2 

10 WSS0-031015 $0ßtJ1H:i bol t 10 

11 WS50-031032 J>j_Hf-J: n ut 10 

12 WL25-030002 ltm 15x 700 wheel felloe 2 ZDCT-0529A-00 

13 WL25-030003 ~1'11 TR415 wheel cylinder bleeder screw 2 

14 WL25-030001 ft:fl.~ 27x8.5-15 wheel 2 

15 GB /T70.1- 2000 fl ft H tlJJUTM 1 2 X 5 5 screvv M12X55 3 

16 WL25-031015 $,tJ riqht cover 1 

17 GB /1893. 2-1986 tt; 80 ring 3 

18 GB/T276-94 $mif\ 62oa bearing 4 

19 GB /T70.1- 2000 l*J i: t lifil iLUHJM SX 6 0 screw M8X60 12 

20 WL25-031016 ;M~~ right housing 1 

21 WL25-031013 H}f wosher 2 

22 WL25-031014 i'-H~ qenr wheel 2 

23 WL25-031010 tj_iJt wosh er 4 

 

 20

Rudi Neumeier
tire



NO PART NO. ;/; fit NAME OUANTITY REMARK 

24 WL25-031012 iiUtt geor wheel 4 

25 WL25-031011 !iJHUro differentiol axle bolt 2 

26 WL25-031009 J)c~wti geor wheel 1 

27 WL25-031005 HHt left cover 1 

28 GB/T93-1987 H12 washer 12 8 

29 GB /T5 783- 2000 ~tiM12X30 bolt M12XJO 8 

30 WL25-031006 ~#AA magnet 2 

31 WL25-031006 H1#z left cover 1 

32 JB9B2-77 H14 wash er 2 

JJ WL25-031007 ~li oil drain 2 

34 JB7940.2-95 )m;Jf 45" M10x1 greose nipple 1 

35 GB /T70.1- 2000 ~tHtH~4T M12x35 screw M12X35 4 

36 GB /T70.1- 2000 r,kJtHtl:H4r M12x 75 screw M12X75 7 

37 GB1191-2000 fn 10x40-B p in 2 

38 WL25-031017 iiUiU geor wheel 1 

39 GB9877.3-1988 i~Jt 50x30x12 seoling 1 

40 GB/T93-1987 H10 wosher 9 
41 WL25-031200 riqhi broke 1 

42 GB /TS 7 83-2000 ~Jtt M10X20 bolt M1DX20 4 

43 GB /T6170-2000 iH M10 nul M10 4 

44 WL25-031100 *i~ i-tlUH'-it broke ossembl y from e 1 

45 GB /T5 783-2000 ;j M1 OX25 bolt M10X25 4 

46 GB /TS 783- 2000 ~ti M1 OX30 bolt M10X30 1 

 

 21



front tronsmission ossembly 

 

 22



NO. PART NO. :t ~~ NAME OUANTITY REMARK 

1 WL25-031003 tt oxle lube 2 

2 GB /T70.1-2000 if;Jt;HiHU!tTM1 OX30 screw M 10XJO 16 

] GB/T894.2-1986 tili~'M~14s retoiner ring 45 2 

4 WL25-031002 1H1f" wosh er 2 

5 GB/1276-1994 tilii 6309 bearin g 2 

6 WL25-031001 Hi oxle tube cssernbly 2 

7 GB /170.1-2000 flf;mtJlHHdJtTM1 OX35 screw M 10XJ5 12 

8 GB/19877.1-1988 J~# 72x55x12 sooling ring 2 

9 WL25-031004 -Hili shaft 2 

10 WSS0-031015 ~t;A~ij;\i bolt 10 

11 WS50-031032 JHun nut 10 

12 WL25-030002 ft:frj 15x7.00 wheel felloe 2 

13 WL25-030003 1JHfi TR415 wheel cylinder bl eeder screw 2 

14 WL25-030001 n:Ht 27xB.5-15 wheel 2 

15 GB/T701-2000 ~t:Hti:ii%4TM 12X55 screw M12X55 3 

16 WL25-031015 trt.1* righ t eo ver 1 

17 GB/TB93.2-1986 J~IJJ 80 ring 3 

18 GB/1276-1994 1M< 6208 beoring 4 

19 GB/170.1-2000 i:IJtHtbl:A'ltTMBX60 screw MBX60 12 

20 WL25-031016 MHt right housing 1 

21 WL25-031013 !f~Ji wosher 2 

22 WL25-031014 ·'HrotHi:: gear wheel 2 

23 WL25-031010 ;nJt washer 4 

 

 23



ND. PART NO. ~ 1~ NAME QU AN TITY REMARK 

24 WL25-0J1012 ifUft: gear wheel 4 

25 WL25-031011 UiiMIJ differential oxle bol t 2 

26 WL25-031009 tAi1JIHt gear wheel 1 

27 WL25-031005 MHt left cover 1 

28 GB/193-1987 H12 wosher 12 8 

29 CB/15783-2000 ~#:M12X30 bolt M12X30 8 

30 WL25-031008 1ilHA mognet 2 

31 WL25-031006 !i:it1* left cover 1 

32 JB982- 77 H14 washer 2 

33 WL25-031007 u; oil drein pi ug 2 

34 JB7940 2-95 itlJ# 45" M1 Ox1 greose nipple 1 

35 CB /170.1-2000 r,J:Jt1UHHJHT M12x35 screw M12X35 4 

36 GB/T70.1-2000 vgjq'.Jilfü1H~1T M 12x 75 screw M12X75 7 

37 GB119.1-2000 ifi 1 Ox40-B pin 2 

38 WL25-032001 ii~ft geor wheel 1 

39 GB/T9877.1-198B YtlJ!T 50x30x12 sealing ring 1 

40 GB 3452.1-92 Oli#! 80x3.55 o-ring 1 

41 WL25-032002 eo ver 1 

42 GB /T93-1987 ~li 10 washer 10 4 

43 GB /T5 783-2000 M 10X25 boli M1 OX25 4 

 

 24



39 

32 
B~ 
9~ 
~ 

~ 10// - 
6? 

9 
33 

engine 

 

 25



NO. PART NO. 4; ~f NAME QUANTITY RE MARK 

1 WL25-041200 7}(4§fHdt woter-rodiotor 1 

2 GB /T6170- 2000 UMS nut MS 20 

3 GB93/T193-1987 H8 wosher 8 33 

4 GB /T97-2000 H8 wosher 8 32 
5 WL25-041300 ~J±JdH4 sil en t block 4 

6 WL25-041100 ;JU1r-14 leading wind cover solder 1 

7 GB /T6170- 2000 HM12 nut M12 1 

8 GB/T93-1987 H12 washer 12 23 

9 GB /T5287-2002 H12 wosher 12 24 

10 GB /T5 7 83- 2000 ~1:f'Ml 2X35 bolt M12XJ5 g 

11 JB/Z04440-86 1tai 25-38 clompe 2 

12 JB/Z04440-86 1tHi35-51 clompe 2 

13 GB/T5781-2000(M8x25) IIMBX25 bol t M8X25 4 

14 WL25-040001 1Ji hose 1 

15 WL25- 040014 jjbf)L 4030-11 diesel engine 4030-11 1 

16 WL25-043000 jM;!ttft14 silencer solder 1 

17 WL25-040600 11f,tJHd!J: brocket 1 

18 WL25-040200 i~,)~*14 tube 1 

19 WL25-040900 11f,iff1H4' exhau st 1 

20 GB /TS 783- 2000 ~cHtM1 OX30 bolt M10X30 1 

21 GB /T9 7- 2000 H10 wosher 10 2 

22 GB /T93-1987 H10 wosher 10 1 

2] GB /T6170- 2000 HM10 nut M 10 1 

 

 26



NO PART NO. t lt NAME QUANTITY REMARK 

24 WL25-040006 iltii~ block 1 

25 WL25-040005 U 1V~ti' clompe 1 

26 GB /TS 783- 2000 ~liM12x30 bolt M12x30 s 
27 WL25-040300 fn ibjJ~!JiI1H4 front-right bracket 1 

28 WL25-040700 ~HITTi flange 1 

29 WL25-040007 6 

30 GB/T5781-2000 tHtM8X55 bolt M8X55 2 

31 GB/15781-2000 t;tMSXJS bolt MSXJS 2 

32 GB /TS 783-2000 lUi'M12X40 bolt M12X40 4 

33 WL25-040500 UEilin1H4 back brocket 2 
34 WL25-040002 utJki hose 1 

35 GB/T5 781- 2000 ~1tM6X20 bolt M6X20 4 

36 GB/T97-2000 H6 wosher 6 4 

37 GB/T93-1987 H6 wosher 6 4 

38 CB/T6170-2000 HM6 nut M6 4 

39 WL25-040003 tt #1 ;!JUJfVt h ose 1 

40 JB/Z04440-86 1Hh4-64 clompe 3 

41 WLJS-050002 ~JxUU~M: rubber m ot use to absorb wind 1 

42 WL25-04001 J !22'.~$1 KW1019AJ filt er 1 

43 WL25-040028 !2:3:Hi,il;;t K 1 019 filter 1 

44 WL25-040400 fn1:t~~Pf%14 front-left brocket 1 

45 WL25-044000 ~~1Ufti14 brocket 1 

46 GB /T70. 1- 2000 IYJ;kffJlltltlJjJiJ M8X70 screw M8x 70 1 

 

 27



NO. PART NO. ;g i NAME QUANTITY REMARK 

47 WL25-040800 u loose fl onge 1 
48 GB /TS781-2000 ~,~iMSXJO bolt M8X30 5 
49 WL25-090017 jjJ~~ lood line 1 

50 GB/T5781-2000 tlttMSX16 boltM8X16 1 

51 WL25-070041 1-:Lii 42R28D pump 1 
52 GB /T3452.1-92 Ol~Ht~(tl82.SX2.6 5 o -rmq 1 
53 WL25-070040 tHHK SNP2/11 DSC06 pump 1 

54 GB/T70 1-2000 10t:HRHJtJ MSX25 screw M8X25 2 

 

 28



1 11 
~4 ,s 

6 

ossembly frame 

 

 29



NO. PART NO. 4; *~ NAME OUAN11TY REMARK 

1 WL25-0S0007 HHHf spring 1 
2 GB/T5781-2000 ltiM8X20 bolt M8X20 4 

J WL50- 082000 ·Hit14 broke with handle 1 
4 GB /19 7- 2000 Hs wosher 8 8 

5 GB /193-1986 Hs wosher 8 8 

6 GB /16170- 2000 HMS nut M8 8 

7 WL25-051000 !'1fttrfrOH,1t seot frome sol der 1 

8 GB/T97-2000 H16 wosher 16 2 

9 GB /193-1987 H16 wosher 16 2 

10 GB /15 783- 2000 ~!tt M16X70 bolt M16X70 2 

11 WL25-050004 ittJ SC3 seoting 1 

12 WL25-054000 -fi~H1Hit handle cnver solder 1 

13 GB/193-1986 H6 wosher 6 12 

14 GB/T97-2000 H6 wosher 6 14 

15 GB/T5783-2000 JftiM6X12 bolt M6X12 12 

16 WL25-050001 ~,io ingulf wind window 2 

17 GB /191 - 2000 :rf01n 2.5X20 pm 2.5X20 2 
18 WL25- 050003 1Ulr shoft 2 
19 GB /1889.1-2000 tHH-BtM6 nut M6 2 

20 GB /T70 1-2000 IIJ7'HtHltJ M6X35 screw M6X35 2 
21 WSSO- 050004 !IHHA Elostic Block 1 
22 GB/T5783-2000 ;tiM6X16 bolt M6X16 4 

 

 30



8 
g ~ 

~ s~/ 10 
4 

~ 
511 <: 

14~" 
15 <, r 

15 =:t[)DT <x:::: 18 
16 _ 1' B 

17 ===i 
~ 19 

6<20 
8 

oil system diesel 

 

 31



NO, PART NO, 1H~ NAME QUANTITY REMARK 

1 WL25-070024 Yi; iM~ @J 1ilri:'k F uel Tank Connector 

2 JB /Z04440-86 i{H~QlßrvQl12 clomp 1 
3 WL25-040021 §ilf)H ppe 1 01r1:0s L= 700mm 

4 WL25-040024 1/tilfJtß~hHi 09GE thick filter 1 

5 GB/T97-2000 Hs wosher 8 2 

6 GB/T9J-1987 Hs spring wosher 8 2 

7 GB /T5 7 83-2000 ij1fM8x16 bolt M8x16 1 

8 JB/Z04440-86 t.i010"'016 clomp 9 

9 WL25-040023 ilfJ1M}-~UiruH prpe 1 01r1:0s L=50mm 

10 WL25-040025 R08U16 oir-oil separotor 1 

11 GB/T70 1-2000(MBx45) tHTM8x45 screw M8X45 1 

12 WL25-040026 xUt~~irJJH pipe 1 01r1:0s L=150mm 

13 WL25-070023 Jz1immübilrt:'k F uel Tank Connector 1 

14 GB/T5783-2000 i,Ui'M6x16 bolt M6x16 2 

15 GB /T95- 2000 H6 wosher 4 

16 GB /T93- 2000 H6 spring wosher 2 

17 GB/T6170-2000 tJilFM6 nut M6 2 

18 WL25-040022 itlJiüblißxt pipe 1 01r1:0s L= 700mm 

19 WL25-04002 7 ~)mJ fuel pump 1 

20 WL25-040018 i8rfUBxf p1pe 1 ]TJ{i08 L=500mm 

21 GB /T617 0- 2000 ~lftM10 nut M10 2 
22 GB/T93-1987 H10 spring wosher 2 
23 WL25-040019 PS 58368130 fine fil ter 1 

24 GB /T95- 2000 H10 wosher 2 

25 GB /T5783-2000 %U:~M30x10 boltM30x10 2 
 

 32



NO. PART NO. ;g ;f/F NAME OUANTITY REMARK 

26 WL25-040020 !lbiJUH;rl!ß{f ppe 1 11Jfi08 L=350mm 

 

 33



4 

1 J 

40 

system hydro u I ic I i f t in g 

 

 34



NO. PART NO. 4rn NAME QUANTITY REMARK 

1 WL35-071002 }OJ 61859BC multiway volve 1 

2 WSS0-071604 EH 14.7X18.9X1.5 E-Ring 1Ox18.9x1.5 6 WD-806 

3 WSS0-072027 tll~iHdt screw coupl g 6 GE12LR3/8EDOMDA3C 

4 WL25-070048 tH!MlHxi hose 6 010xll-1850 }JJi. 

5 WL25-070020 jH18 nut 9 

6 WL25-070009 i±i!iiJd+ screw coupl g 7 S6C-18LN 

7 WL25-070059 ~UUxt hose 2 010xll-1000 JJ1i 
8 WL25-070049 if.'l-mirrltrAHf hose 1 01 Ox II L=1380 }J'.1[ 

g WL25-070018 :k,\;hbiriH hose 2 010x n-1000 90 o X .R 

10 WS50-071069 .::]}gJ, screw p g 2 

11 WL25-070017 ;kß~JM1!riH hose 4 01 Ox ll-800 }JJ[ 

12 GB/T3452.1-1992 Oii1 O.Ox1 .5 0-Ring 10.0x1.5 1 

13 WSS0-072032 Pf iffeltuJUfJJd!f:1 s joinl 8 WEE12LM18X1. 50M DA3C 

14 GB /T70.1- 2000 ~HTM6x40 bolt 4 

15 WL25-070013 f;Jt20 p.pe clamp 4 020 

16 WUS-070021 .=:±filiH{H1i screw cou pling 1 M18x1 5 ( ~;HH) 

17 fNSS0-072024 JEiffi_f}dl~1* screw coupling 1 GE12LM18X1. 5EDOMDAJC 

18 WSS0-071607 EH 15.7X20.9Xt5 E-Ring 15.7x20.9x1.5 2 WD-M18 

19 WL35-071012 ONL globe valve 1 

20 WL25-070025 tiliMIBJ:tH hose 1 010xlI-820 90 o x1 

21 WLJS-070023 I\MidUM18 screw cou pling 2 6C9-18LN 

22 GB/T3452.1-1992 OH 15.3X2.4 0-Ring 15.3x2.4 s 
23 WL35-o7osoo itUi1 lock cylinder 1 

24 WL25-070028 trnrri'~tH hose 1 010xlI-900 90 o x1 

25 WSS0-071068 H@i~if quick cou pi er JO t 2 GE12LR1/2EDOMDAJC 
 

 35



NO, PART NO :t ft NAME QUANTITY RE MARK 

26 WSS0-071605 EH 18.5X239X1.5 E-Ring 18.5X23. 9X1. 5 2 WD-808 

27 WL25-070021 tAJAxi hose 2 01 OxJI-1500 90 o X H 

28 CB/T70 1-2000 ~,HJM6x60 bolt 4 

29 WL25-070014 f;it38 pipe clamp 4 

30 WL25-070033 fitki!*}U PV12GASF Ouick-chonge Connector (female) 2 

31 WL25-070036 .IfWtJt-i!iH-ßtj; ~if~ TM12L Ouick-change Connector (female) Screw Cop 2 

32 WL25-070300 .mH)[i;h turn cylinder 1 

33 WL25-070019 iFHrH1~H hose 1 01 OxJI-1700 90 o X H 
34 WL25-071001 .ffiD·UUiH sealing ring 1 

35 WL25-071002 7eßhH1iMt sealing ring 2 

36 WL25-071003 1ffi'.~ i1M1i1Ht sealing ring 1 

37 WL25-070200 fJhhr I ift cylin der 2 

 

 36



3 

hydroulic steering 

 

 37



NO. PART NO. 4; ~f NAME OUANTITY REMARK 

1 WS65-072021 !H!ftfd:Jt-=::i jiont solder 1 EL 18/08/18LOMDA3C 

2 WL25-070051 wt0Ui1IJH hose 1 ö13xlI-500 )JJI 

3 WL25-070006 G1 /211t ~ltt rdiolor hollow holt 2 

4 WSS0-071610 EH 23.9X29.2Xl.5 E-Ring 23.9x29 2x1 .5 4 WD-812 

5 WL25-070900 4tMlitrirM!JdMH4 screw 1 

6 WL25-D70034 feR~1~,tJt1'G3 /8 1 

7 WSS0-071605 EH 18.5X23.9X1.5 E-Ring 18.5x2}9x1 .5 6 WD-M08 

8 WL25-07DDD8 ~ ~J il§ i~=ti4dt 1 
g WL35-071001 #(ii]J11006223 system 1 

10 WL25-070007 '!211J,:rtG3/8 rdiator hollow holt 2 

11 WL25-070050 4t~miMH hose 1 01 Ox [l-450 90' X R 
12 WL25-070039 #roiiMr!tiU hose 1 01 Ox [1-900 90' X li 
13 WL25-070400 screw coupling 1 

14 WL25-070045 H(H~ ühm JJx lfr hose 1 013xH-1300 JJJI 

15 WL25-071 l 00 itmi~1IJ+1-1;. jiont 1 

16 WS65-072009 i171i-_,'.ciH.•I /J.- screw 1 GE15LR3 /SEDOM DA3C 11:tJl''JJ:Z;..\Vf" 

17 WSS0-071604 EH 14.7X18.9X1.5 E -Ring 14. 7x18.9xt5 1 WD-806 

18 WL35-071002 ~&&~ij 61859BC valve 1 
19 WL25-070044 ;,JBdt~dHtl±J: nut 4 BC-14 

20 WL25-070016 ijH'HtlfITI hose 1 06xil-600 R1[ 

21 WL25-070043 ~WJHJ jiont 3 

22 WS50-071546 i~j}Ijf}BETA jiont 4 IC21 10 76 

23 GB/T5781-200D(M8x2D) ~JtiM8X20 bolt MBX20 2 

24 GB/T93-1987(8) Hs washer 8 2 

25 GB/T97-2000(8) Hs washer 8 2 
 

 38



NO. PART NO. 4; ,tt NAME OUANTITY RE MARK 

26 WL25-020200 !ii#l~&WJro back steerinq hinge bolt 1 

27 wsso-o 72032 Pf~ijtnJ1UMU1t1 s screw coupling 2 WEE12LM18X1.50MDA3C 

28 WLS0-070018 :aft!H:1J1' jiont 1 

29 WL35-070024 4ttuJJrnEifH{t screw 1 

30 WL25-070026 jhilrf hose 1 06xl-620 »:_f 

31 WLSD-070017 ;MM jiont 1 

32 WL25-070100 4~1iilJMr driver cylin der 1 

33 WL25-071004 ~JirJYHJfiIYBJJJ sealing ring 1 

34 WL25-070005 1~tuJW-lfömM:f hose 1 \2l6x[-1200 JH 
35 WL25-070022 G3 /8 ~1~'1i* hollow 2 

 

 39



h ydrou I ic drive system 

 

 40



NO. PART NO. ;ß ~~ NAME QUANTITY RE MARK 

1 WL25-042000 oil cool er 1 

2 WSS0-071611 E 1129 7X35. 7X1 5 E-Ring 29.7x35.7x1 .5 4 WD-816 

3 WL25-071200 i~~tilHM~f:lti1* hose 1 

4 WL25-0700J1 1~ ,.,.r,7 i, -~ -1-i', rodiotor hollow holt 2 .,,,n1ic:i. 'l-"Ji'I.L 

5 WL25-071JOO ~H~llli itlrrH1t screw coupling 1 

6 WL25-070052 Yaift~f hose 1 016xlI -800 90" x90 o x90 o 

7 WSS0-071023 "~ccc , · ,_ ,,_ ,r LL screw coupling 1 GE18L7 /8UNA3C 1+-1&", ~11.s1kT rf- 

B GB3452.1-92 o~~ 19 1Bx2 46 0-Ring 19.18x246 2 
9 GB3452.1-92 OH 2H7x2.95 0-Ring 2147x2.95 4 
10 WL25-070054 screw coupling 1 

11 WL25-070053 11\HVffWDK45A temperture switch 1 

12 WSS0-071018 1.t'iJA, B Oft} screw coupling 1 

13 WL25-070012 Rti~lbMHr hose 1 019x [ -1050 90 ° xH 

14 WL25-070055 1ii!Atiw scr ew coupling 2 WEE22S1 1 /16UNFDMDA3C 

15 WL25-070041 tl:iJ 42R28D pump 1 
16 WSS0-071609 Ef\E 19.6X24.3X1.5 E-Ring 29.7x35.7x1 .5 1 WD-806 

17 WS6 5-072003 "" 1 ,.,_ ,~ coupling 1 'faiJtJJiliL:tua1;il: screw 

18 WL25-070500 ",~ ,,.1n /\ ,,l 1 '~iHIXJ '§ !YB lt' screw 

19 WL25-070600 screw 1 

20 WSS0-072128 } ITi ~~ IEHai1Hd* screw 1 GE22LR3/4EDDMDA3C 

21 WSS0-072123 ~ff}~~itti~ii#dt screw 1 GE15LR3/4EDOMDA3C 

22 WSS0-071610 E fi 23. 9X29 2X1. 5 E-Ring 23.9x29.2x1 .5 2 WD-812 

23 WSS0-071602 E li9.8X14.4XL 5 E-Ring 9.8xl4.4xl .5 1 WD-M12 

24 WLS0-0 70020 lfil im II h 7f JJ!1di screw coupling 1 

25 WL35-071011 U 1mtlii E -064-288 fil ter 1  

 41



NO. PART NO. :g if~ NAME QUANTITY RE MARK 

26 WL25-070004 DU 02- 1 Ox0.63 fil ter 1 

27 WL25-071350 hose 1 013x I -900 }xjI 

28 WS65-072009 C1' iC-,'.,,iJ" ;I Ü· screw coupling 1 I ITIIHo</ W 

29 WSS0-071604 Eli 10X18.9X1 5 E -Ring 14.7x18. 9x1.5 1 

30 WL35-071002 jf~ 61859BC multiwoy volve 1 

31 WL25-070002 hose 1 016x 1-2000 JJ_i 

32 WL25-070046 'iif~MUfi1;1f30 screw coupling 1 WEE22LM30X2EDOMDA3C 

33 GB3452.1-92 O%lll 26.5x3.0 o- n ng 1 

34 WL25-070047 I&l OMS200 hydroulic rnotor 2 

35 WSS0-071089 §jt!Jf!} screw coupling 2 GE08LREOMOA3C 

36 WSS0-071603 Eflll 11.6X16.5X1.5 E-Ring 11.6x16.Sx1.5 2 
37 WL25-070035 ttliI&iAxf I hose 1 H~w019xN- 700 90 Q 1 
38 WL25-070056 _I/ri[jfjlj}: screw cou plin g 4 GE22SR1 /2EDOMDA3C( 1 OB-30-08WD) 

39 WSS0-071605 Eli 18.5x2J9x1 5 [-Ring 18.5x219x1 .5 4 WD-808 

40 WL25-070032 ;S ];it_ w YHJJ!X'f hose 1 06x 1-1300 90 Q x90 ° x90 c 

41 WSS0-071 025 _:::jjt#d* screw cou plin g 1 ET08LOMDA3C 

42 WL25-070030 i l1it s Y!IJBxt hose 1 06xl-950 90°xli 

43 WL25-070038 Rli~il=ff~fII hose 1 019xN-l 150 JJi 

44 WL25-070037 hose 1 019xlV-1050 JJJI 
45 WL25-070001 iHtffümlf hose 1 019xI - 700 90 o 

46 WL25-071500 i)~:i:blHif 1HH4 screw cou plin g 1 

47 WS65-072008 H%~~fümi* screw cou plin g 1 GE22L7/8UNFOMA3C 

48 GB3452.1-92 OH 19.18x2.46 o-ring 2 

49 WL25-070040 tHUR SNP2/11 DSC06 pump 1 

50 WL25-070051 iHtlUH hose 1 013xll-500 ,u 
 

 42



NO. PART NO. ~* NAME QUANTITY RE MARK 

51 WS50-0 720 38 ~ f!r~O ;ditt'!dJs- scr-ew 1 GE15L7/8UNFOMDAJC 

52 WL25-07005B +Uie!JBJIJH!f hose 1 mx 1-1900 90 o xi 

53 GB3452.1-92 OH 11.89x1.98 o-r1ng 1 

54 WSS0-071015 1li~tEJirlrtH1f screw CQLJ p I in g 1 GE08L9 /16UNFOMDAJC 11 CD-14-06 1 

55 WL25-070011 iJ!!Uxf I hose 1 06xll-450 }X]: 

56 WL25-070044 J~j lt tH1t ~t HJ: nut 1 BC-14 

57 WL25-070043 ij1JBdl#d* jiont 1 

58 WSS0-0715 46 iJ1JilUBETA jiont 1 IC21.10.76 

59 WL25-070057 1:EliUttHt screw 1 

 

 43



10 
6 

5//~ 
7. 1;'..,.ß 

coble control ossembly 

 

 44



NO. PART NO. ~* NAME OUANTITY REMARK 

1 WL25-080012 ißl-±U:_*tffe- the plote use to od just speed 1 

2 GB/T97. 1-2000 H6 wosher 6 3 

3 GB/T91-2000 füiW 1.6X16 1.6X16 2 

4 CB/T882-1986 iWi 6X22 shoft 6X22 2 

5 GB/T818-2000 liTM4x20 bolt M4X20 2 

6 GB/T93-1986 ~~4 wosher 4 2 

7 GB/T97.1-2000 H4 wosher 4 2 

8 GB /T6170-2000 ~lFJ:-M4 nut M4 2 

9 WUS-023017 UPHftiHro broke tie line shoft 1 

10 WLS0-082000 Hitit broke with handle 1 

11 WL35-023019 HfflH hond broke sleeve 1 

12 WL25-080003 broke coble with handle 1 

13 GB/T97. 1-2000 Hs wosher 8 13 

14 CB/93-1986 Hs wosher B 7 

1 S GB /T6170- 2000 HM8 nut M8 10 

16 GB/TS 783-2000 ~tiM8X25 bolt M8X25 6 

17 WL25-080004 i1iJl'lM gun coble 1 

18 GB/Tß89 1-2000 §41HM8 nut MB 4 

19 Sl8TK tfolSIBTK beoring 3 

20 WL25-080001 tm bol t 1 

21 WL35-031507 KNOTT 101719.02 right broke 1 

22 GB/TS 783-2000 ~tiM6X16 bolt M6X16 2 
23 GB/93-1986 ~~6 wosher 6 2 
24 GB /TS 783- 2000 ~ltiMSX.30 bolt MSX.30 2 

 

 45



NO PART NO. 4Ht NAME OUANTITY REMARK 

25 WL25-020018 i1t lever 1 

26 GB/T6170-2000 tlHM8 n ut M8L 1 

27 SILSTK 4M{SIL8TK beoring 1 

28 GB /T1152-2000 irn1fM1 OX1 oil cup 1 

29 WL25-080002 J§1M! broke coble with foot 1 

30 GB/T882-1986 iwtm 8X22 shoft 8X22 1 

31 GB/T91-2000 füi~ 2X20 2X20 1 

 

 46



1 

~ 
~31 

ossembly handle control 

 

 47



NO. PART NO. :ß ft NAME QUANTITY RE MARK 

1 WL25-080019 t~Hil\-Hij control handle 1 

2 WL25-080005 ft~i nut 1 

3 CB/T6170-2000 ilf-J:M10 nut 1 

4 WL25-080008 firhttHt hond lever grip 1 

5 WL25-080001 4t1~JtUxt rubber sleeve 1 

6 GB /16170-2000 tHM12 nut 1 

7 GB /T93-1986 H12 wosher 3 

8 GB /195-2000 H12 wosher ] 

9 WLJS-071002 61859BC multiwoy volve 1 

10 GB/T5780-2000 ~lliM12x45 bol t 1 

11 WL25-080011 IHJl-HnU handle rubber sleeve 1 

12 WL25-080010 '1t!!-H~ lever 1 

13 GB /T6170- 2000 ~,HM8 nut 1 

14 GB/T93-1986 Hs wosher 1 

15 GB /T95-2000 Hs wosher 1 

16 GB /16170-2000 ~lf.tMl 6 nut M16 1 

17 GB /T97-85 H16 wosher 16 1 

18 WL25-0B1200 )Jfiili! steering wheel 1 

19 WL25-081100 ~roJM"i4 lever 1 

20 GB /T70 1- 2000 Ox30 bolt M10X30 8 

21 GB/T 5283-1985 § .rH~iT S T2. 2 bolt ST2.2 3 

22 WL35-081003 .!tti plote 1 

23 WL35-061002 ~t±Jt insulotor 1 

24 GB /T8931-S6 1L]f]j~IIJ 37 retoiner 37 1 

25 WL35-081005 u isolotion bush 1 
 

 48

*' 

*' 
FHWL35080005



NO PART NO. t ft NAME QUANTITY RE MARK 

26 GB/1894.1-86 turn; 20 5ereM11eifölri2J 20 1 

27 GB/1276-1994 ~ilJJUhl 61904-Z beoring 1 

28 WL25-081001 ~t(r,JH the stoff use to con trol orientotion 1 

29 WUS-081004 mtt plote 1 

30 GB/T93-1986 0 wosher 8 

31 WL25-080020 4trcrJ~~Jt turning plote 1 

 

 49



B 9 10 

7~ 

sofety roof driver 

 

 50



NO. PART NO. ;ß ~)1 NAME OUANTITY REMARK 

1 GB/T802-1988 lUtM8 nut M8 3 

2 GB /T93-1986 Hs wosher 3 

3 GB /T9 5- 2000 Hs wosher 6 

4 GB /T5 783- 2000 i,t1i'M8x20 bolt 1 

5 WL25-102000 j:jp~)ftit front protection plote welding 1 

6 WL25-100001 J)t~i gloss 1 

7 GB /TS 783- 2000 ll'v11 Ox25 bolt 4 

8 GB /T95-2000 H10 wosher B 

9 GB/T93-1986 H10 wosher 4 

10 GB /T6170- 2000 illltM10 nut M10 4 

11 WL25-101000 1!;~tlwtit sofety roof driver 1 

12 WL25-100002 if~ sponge 1 

 

 51



10 

10 

dgnom O 

7 

syetem 

 

 52



NO. PART NO. :t ~f NAME OUANTITY REMARK 

1 WSS0-102101 ,~J;jff JK413 ignition switch 1 

2 WL35-132105 U,fJfl electromognetic power 1 

3 WL25-091101 iU 56093-MFZ bottery 1 

4 WSS0-104306 ;\"l±:)Jif~li BX2011 C-SOA fuse 1 SOA 

5 WSS0-1 04301 Jrt~ BX2011 C-1 OA fuse 2 10A 

6 WL35-133101 fütiU ZLZBIOOK-FW cluster gouge 1 

7 WL25-040027 ~UIJ! fule pump 1 

8 WSS0-104305 ,~ftHUfdi BX2011 C-3DA fuse 1 30A 

9 WSS0-102102 !~8/J:U JK931 light switch 1 

10 WS50-103301 1ki~T crystol 4 

11 WSS0-101202 itiJK~BtH- bottery line cathode 1 

12 WL35-133105 YtlrU S2RY1201 fule meter 1 

13 WL25-040016 #hlii{~ITBRG493 fule sensor 1 

14 WL35-132103 H1J§HU:X: broke switch 1 

15 WL25-094101 t1$Ji 1090842 processor 1 

16 WL25-020800 X~:?IJJ KEPA14161 broke podel 1 

17 WSS0-104303 1%1:ttt BX2011 C-20A fuse 1 20A 

18 WSS0-103307 ~~/PA DL 1258/12VH horn 1 

19 WL25-070053 J~JH:*: tcrn peroture switch 1 

20 WL25-045000 )mfit]xlß1,~.i oil cooler 1 

21 WL25-DS0018 1:Ucl left instrumen t cru st 1 

22 WL35-0S0007 4~(ii]#11; cluster gauge cose 1 

23 WL35-134107 i!ft~ti'.i BX2091-1 fuse box 1 

24 WL25-D80001 cluster gouge sleeve 1 

25 WLJS-040001 iU~ii bo ttery negative line 1 
 

 53



NO. PART NO. :g 1f NAME QUANTITY REMARK 

26 WSS0-101201 t~(WJtti+ battery line onode clompe 1 

27 WL35-134101 flliU LKK M4 reloy 5 

28 WSS0-104102 tll~IU M7 reloy 1 

29 WLJS-132201 JI;/Jjfj 0166-40702-1-026 pressure switch 1 

30 WSS0-103204 m~M~f fJ AD16-16E worm-up indicotion lomp 1 

31 WSSD-103203 AD16-16E h ydrou lic oil f1I ter tell-tale 1 

 

 54



I igh t 
10 

(1_) 

(1_) =- § 

I i gh t 
10 

888888 

.>. 

~ Q 

F ~ 
= dgnomo 
C) 
CD -= 

---E::3--- 2:'. =- 

4 

=- 
E 

-2 

~ 30 
"=' -= c: 

worm-up 1ndicotion 

27 ~ <C 
0 
N 

1 -lU r: ~ '"" UlS! '--" 

td l:;;cn L["") 

~r--- r--- lO 
O zjc:i g r--- ~ 0 

' ~ ci 
29-= ~ ._ ~ 20 F1 F2 Al Cl C2 A2 

@ @ D.) 
Q_ 

processor 
C) =- '-"' C) E LO r--- u E CJ 81 82 D3 01 AJ r--- ci _Q 

~ ,\1\ 

~ 
~ C) 

0 
CJ 
u V 

R -= ---z::J :c(J IK ~ @ c c: 
Q_J 

cn (1) -= D 
> 
0 g ~ 

~ 
-= 0 r--- V :::::' > > u -= ci c: CJ u D 

"""' CJ E ~ (_J c: =- -~ ,;.., > ~ Q_J CD 18 2S ~ 
Ul ID Cf) -= c::: c: ---"" C> = 0 c,l 0 e-' .c: Q g, -= r-c, '3' -8 =:, --= 3 :::::s 19; 3 E E ~ 16 ~ [f) -~ E' [f) 2 g- ® ~ CD 

(1) l..> Q_ =:s o_;, V .:«: Q_J 
c= 29 Q 0 cD (U D 

~ _o ~ _c: 14 c::: u § D Q > 

~ --= Q 

• -~---------.---------. 
=:, 
C) 
V 

5 8 5 

3 CD~ 

~ 
electromognetic 

woier temperoture indicotor lamp 
oil indicaior light 

h yd rau I i c o i I f I t er t e 11- t al e 
17 28 

electric system 

 

 55



NO. ffiH~ color 

CD 150 Block 50 

(J) :Wi1 5 Yellow blue LS 

(J) 1f2.5 Yellow 2.5 

© Ü4 Red 4 

G> s-11:o.7s Wh i t e b I u e O 7 5 

® 82 5 White 2.5 
(J) IM75 BI ock red 0. 75 

® 80.75 White 0. 75 

® tJ-Hro. 75 Pink O 75 

(@ iitO. 75 Green 0.75 

® }}( 0.75 Grey 0.75 
@ bC-11:0. 75 Grey blue O 75 

©> 1io 75 Yellow blue O 75 

(@ 1!D.75 Yellow block 0. 75 
@ :wM.75 Yellow red 0.75 
(@ 'JBO. 75 Yellow white O 75 

@ iM. 75 Blue white O 75 

@) -*80.75 Grey whiie 0. 75 

@) I0.75 Block 0. 75 

 

 56



1 1 

1 1 

1 1 

L - - ~---+----+--+-----t-----------+- 

B A B A B '--------------A 

1 1 

1 1 

1 1 

1 1 

h ydroulic system 

 

 57


